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1.11. Conducted Spurious Emission

1.11.1. Test Setup Spectrum

3dB

Communication
Simulator

/ Analyzer
DUT ATT Power Splitter

1) The DUT transmitter output port was connected to communication simulator with above setup.
2) Path loss for the measurement included.

3) Set DUT to transmit maximum power through communication simulator.

4) Spectrum Analyzer setting, RBW = 1 MHz, VBW = 3 MHz.

5) The spurious emission of lowest, middle and highest channels with the highest RF powers were measured.
6) Record the maximum trace plot into the test report.

1.11.2. Test Limit

For operations in the 1710-1755 MHz bands, the power of any emission outside a licensee's frequency block shall
be attenuated below the transmitter power (P) in watts by at least 43 + 10 logio (P) dB. The measurement
instrumentation is employing a resolution bandwidth of 1 megahertz or greater.

Page 47 of 76



Report Template Document Number : FCD-0087
Report Template Revision Number : Rev. F

1.4MHz

1.11.3.

Report ID: 40793-RF-00025
FCC ID: AZ489FT7176
IC: 109U-89FT7176

Conducted Spurious Emissions - LTE Band 4 (1710-1755MHz)

QPSK - Low Freq (1710.7 MHz)
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QPSK - High Freq (1754.3 MHz)
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QPSK - Low Freq (1715.0 MHz)
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Ref Level 2500 dBm
SGL Count 1/1

Mode 4uto Sweep

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

@1 Max @1 Mz
204 MI[1] wizz.as aem| o CETEY] ~35.84 dBm|
1.719319 GHz 6.996940 GHz|
10 10d
0 d 0 der
10 de -10
D1 -13.000 dbs D1 -13.000 dBr
20 di 20!
-30 di -30 dBm: T
.
40 di 40 d ——
50 -50d
60 50 di
-70 dém 70
Start 9.0 kHz. 4001 pts Stop 2.0 GHz Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit |
9,000 kHz 2.000 GHz 1.000 MHz 1.71932 GHz 22.35 dBm -200.00 dB 2.000 GHz 10.000 GH2z 1.000 MHz 6.99694 GHz -35.84 dBm -200.00 dé
Marker Peak List Marker Peak List
No X-value | ¥-value | no | X-value | Y-value No | X-value | Y-value | no | X-value | Y-value |
T 1719319 GHz 22,349 dBm 3 1.710819 GHz -25,850 dam 1 5.996940 GHz -35.835 dbm 2 - -
2 1.714819 GHz -15.958 dBm 4 — -

10GHz ~ 20GHz

Spectrum ¥

=)

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

204 MI[1] -35.54 dBm
19.772760 GHz]
104
0 dBm
-10 de:
D1 -13.000 dy
-20 dB
-30 dB s
S . L]
-50 de
-60 o
70 de
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
10.000 GHz 20.000 GHz 1.000 MH2z 19.77276 GHz -35.54 dBm -200.00 dB8
Marker Peak List
No | X-value | Y-value | mo | ¥-value [ ¥-value |
T 16.772760 GHz -35.544 dam 2 — -
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QPSK - Mid Freq (1732.5 MHz)

RB Size =1, RB Offset = 49

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum

=) M spectrum #

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Swazp

&

Ref Level 25,00 dém
SGL Count 1/1

Mode Auto Sweep

(@1 Max
and [ZETEY] Y wP2.50 dBm M1[1] -35.74 dBm)
1.736819 GHz 6.994440 GHz
10
0 dem
-10 df —
D1 -13.000 dBm
20 df
-30dl Mt
R
-40 dl ]
50
-0 d
=70 di
Start 9.0 kHz 4001 pts Stop 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions spurious Emissions
RangeLow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | | Powerabs | ALimit |
9,000 kHz 2,000 GHz 1.000 MHz 1.73682 GHz 22.50 dbm -200.00 48 2.000 GHz 10.000 GHz 1.000 MHz 6.99444 GHz -35,74 dBm -200.00 d8
Marker Peak List Marker Peak List
No x-value [ Y-value | _mno | X-value | v-value | No X-value ¥-value | _nNe | X-value | Y-vaolue |
1 1,736818 GHz 22.504 dém 3 1.728318 GHz -25,027 dBm T 6.994440 GHz -35.739 dém 2 - —
2 1732319 GHz -16.442 dam 4 1.741319 GHz -33.066 dBm

10GHz ~ 20GHz

Spectrum #

=)

Ref Level 2500 diém
SGL Count 1/1

Made 4uto Swasp

20d Mi[1] -35.60 dBm
19.774260 GHz
104
od
10 db
D1 -13.000 de
20 d
30 db e
e P
S0
60
70 dam:
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | RangeUp | REBW | Fraquency | powerabs | ALimit |
10.000 GHz 20,000 GHz 1.000 MHz 19.77426 GHz -35.60 dBm -200.00 db
Marker Peak List
No X-value | Y¥-value | _no | X-value | Y-value |
L 10.774260 GHz -35.605 dbm 2 - ---
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RB Size =1, RB Offset = 49
~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum % L3 Spectrum # L3
Ref Level 25.00 cBm Mode 4uto Sweep Ref Level 25.00 dém Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
MI[1] wez.aa aeml |0 MI[1] ~35.80 dBm)
754309 GHz 6.998940 GHz
10 dB
o d
-10d!
D1 -13.000 dé: 01 -13.000 dBém
20!
30di i
Y R = |
B0 ey
50 dl 50 d8
50 50 dB
70 dBm 70 dBm
Start 9.0 kHz 4001 pts Stop 2.0 GHz Start 2.0 GHz 16001 pts Stop 10.0 GHz
spurious Emissions spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
9,000 kHz 2.000 GHz 1.000 MHz 1.75431 GHz 22.33 dBm -200.00 d8 2.000 GHz 10.000 GHz 1.000 MHz 6.99894 GHz -35.80 dBm -200.00 d8
Marker Peak List Marker Peak List
No_ | X-value | Y-value | No | %-value | ¥-value | No_ | X-value ¥-value | no | %-value | ¥-value |
T 1,754309 GHz 22.327 dam 3 1.745819 GHz -24,136 dBm 1 5.898940 GHz -35.799 gBm 2 - -
2 1.749809 GHz -15.858 dam 4 s e

10GHz ~ 20GHz

Spectrum ¥#

=

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

(@1 tMax
— Mi[1] 35.62 dBm
19.766260 GHz
10d
0 de
-10 de .
D1 -13.000 dBm
-20d
-a0d T
I PSRN
50 d8
-60 de
-70d
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Fi | powerabs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 19, 76626 GHZ -35.62 dbm -200.00 d
marker Peak List
No | X-value Y-value | Ne | X-value 1 ¥-value |
1 19.766260 GHz -35.617 dém 2 - —
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15MHz

RB Size =1, RB Offset =0
~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum = [ spectrum # o
Ref Level 25.00 dBém Mode Auto Sweep Ref Level 25.00 dbm Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 1ax | OIS
20 db Mi[1] ¥ 2170 dBm| o n Mi[1] -35.80 dBm|
1.710819 GHz 6.998440 GHz|
10 de 10 dei
LE od
104 10 d
D1 -13.000 dB D1 -13.000 dB
204 20 d
304 30 d -
E
-nd — and ]
-50 di 50 dy
60 di -60 de
-70 dBm -70 dir
Start 9.0 kHz 4001 pts Stop 2.0 GHz | [ Start 2.0 cHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangs Low |  Rangeup | RBW | Frequency | Powerabs | ALimit | Range low | Rangeup | REBW. 1 Frequency | powerabs | ALimit |
9,000 kHz 2.000 GHz 1.000 MHz 1.71062 GHz 21.76 dém -200.00 dB 2,000 GHz 10.000 GHz 1.000 MHz 6.05844 GHz 35,80 dBm -200.00 dB
Marker Peak List Marker Peak List
No X-value | Y-value | no | X-value | Y-value | No %-value | Y-value | _no | *-value | ¥-value |
1 1.710819 GHz 21,756 dbm 3 1.724318 GHz -31.045 dBm 1 6,998440 GHzZ -35,800 dém z - -
2 1717318 GHz -17.768 dém 4 1.704328 GHz -34.433 dBm

10GHz ~ 20GHz

Spectrum #

@

Ref Level 25.00 dBém
SGL Count 1/1

Mode Auto Sweep

(@1 1ax
ond mi[1] -35.53 dBm
19.761260 GHz
10 d
0 den
-iod
D1 -12.000 dem
-20
-30 dBm: le\
sod
504
7od
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rongelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 18.76126 GHz -35.53 dém -200.00 dB
Marker Peak List
No X-value | v-value | no | X-value | ¥-value |
1 19.761260 GHz -35.634 dém 2 ne =
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QPSK - Mid Freq (1732.5 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz

~ 10GHz

Spectrum #

I spectrum #

Ref Level 25.00 dBém
SGL Count 1/1

Mode Auto Sweep

&

Ref Level 25.00 dBm
SGL Count 1/1

Mode Auto Sweep

(@1 Max
—_ EEY] 112215 dBrm)| mil1] -35.69 dBm|
1.725819 GHz 6.999440 GHz
10 di
0 dem
-10di
D1 -12.000 démr D1 -13.000 dBn
20
-30 dBm :
| T}
40 di
-50di
50 di
70 di
Start 9.0 kHz 4001 pts Stop 2.0 GHz Hz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rongelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Power Abs | ALimit |
9,000 kHz 2.000 GHz 1.000 MHz 1.72582 GHz 22.15 dBm -200.00 d& 2.000 GHz 10.000 GHz 1.000 MH2 6.99944 GHz -35.69 dBm -200.00 d&
Marker Peak List Marker Peak List
No X-value | v-value | no | X-value | ¥-value No X-walue 1 Y-value | No | X-value 1 ¥-walue |
1 1725819 GHz 22,153 dém 3 1739316 GHz -33.258 dém 1 6.999440 GHz -35.694 dBm 2
2 1.732319 GHz -17.141 dBm 4| 1.719318 GHz -35.630 dBm

10GHz ~ 20GHz

Spectrum #

&

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

20d M1i[1] 35.55 dBm)|
19.767260 GHz|
10di
od
-10 df
D1 -13.000 dBn
-20 dB
- k)
I s Y
S0 di
-60 i
70 di
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | __Power Abs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 19.76726 GHz -35.55 dBm -200.00 d&
Marker Peak List
no | X-value | ¥-value no | %-value | v-value |
1 19.767260 GHz -35.551 dbm 2
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QPSK - High Freq (1747.5 MHz)

RB Size =1, RB Offset =0

9kHz ~ 2GHz

2GHz ~ 10GHz

o o
Spectrum # v ||| Spectrum # &
Ref Level 25.00 dbm Mode Auto Sweep Ref Leval 25.00 dbm Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
(@1 Max (@1 Max
20 dB M1[1] wz1as dem| I " M1[1] 35.73 dBm
1.740819 GHz 6.999440 GHz
10 d8 104
0 d 0 dam
-10d -10 df
D1 -13.000 d& D1 -12.000 démr
20! 20
-30di -30 dBm 1T
13
~0d | 0. dBm= e
S0 -50d
50 50 dl
70 dBm 7o
Start 9.0 kHz 4001 pts Stop 2.0 GHz Start 2.0 GHz 16001 pts Stop 10.0 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs |  alimit | Rongelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
9.000 kHz 2.000 GHz 1.000 MH2 1.74082 GHz 21.86 dBm -200.00 dB 2.000 GHz 10.000 GHz 1.000 MHz £.00944 GHz -35.73 dBm -200.00 dB
Marker Peak List Marker Peak List
No_ | X-value | Y-value | no | X-value | Y-value | No X-value | y-value No | X-value | v-value |
1 1.740819 GHz 21.855 dBm 3 1.734319 GHz -33.341 dém 1 6,999440 GHz =35.726 dBm 2 —— -
2 1747319 GHz -18.132 dém 4 1.754309 GHz -35.481 dBm

10GHz ~ 20GHz

Spectrum

=

Ref Level 25.00 dém
SGL Count 1/1

Mode Auto Sweep

@1 Max
204 Mi[1] 35.72 dBm)
19.771760 GHz|
10di
0 dBm
-10 dB
D1 -13.000 dem
20 d8
-30 df TIr
L~ P
-50 dB
-60 dBn
-70 dB
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | F Power Abs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz2 19.77176 GHz -35.72 dBm -200.00 dB
Marker Peak List
No | X-value ¥-value | nNo | X-value | Y-valueg |
1 19.771760 GHz -35.718 dbm 2
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20MHz

RB Size =1, RB Offset = 49
~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum % = [ spectrum # o
Ref Level 25.00 dém Mode 4uto Sweep Ref Level 25.00 dBm Mode £uto Sweep
SGL Count 1/1 SGL Count 1/1
| O
208 MI[1] wr2i.6s aem| [ M1[1] ~35.88 dBm|
1.719819 GHz| 6.996940 GHz|
10 de 108
od oo
10 -10
D1 -13.000 dby D1 -13.000 dB
20 i -20di
0d -30di 1
50 des 50 di
60 g 60 df
70 der 70 dBm:
Start 9.0 kHz 4001 pts Stop 2.0 GHz Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
9.000 kHz 2.000 GHz 1.000 MHz 1.71982 GHz 21.65 dBm -200.00 d8 2.000 GHz 10.000 GHz 1.000 MHz 6.99694 GHz -35.83 dBm -200.00 dB
Marker Peak List Morker Peak List
ho | X-value | ¥-value | No | X-value | ¥-value | No X-value | Y-value | no | ¥-value | Y-value |
1 1719818 GHz 21.646 dbm 2 - — 1 5.996940 GHz -35.533 dém 2 - —
~
10GHz ~ 20GHz
Spectrum -
Ref Level 25,00 dBm Mode Auto Sweep
SGL Count 1/1
(@1 Max
20d M1[1] -35.66 dBm|
19.769760 GHZ|
10 di
od
-10
D1 -13.000 danm
-20 di
-30 der
S0 d
50 d
-70 di
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Range Low | Range Up | RBW I Frequency | Powerabs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 19.76976 GHz -35.66 dBm ~200.00 d&
Marker Peak List
no | X-value Y-value | _mo | X-value | ¥-value |
1 16760760 GHz -35.664 dBm 2 - -
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QPSK - Mid Freq (1732.5 MHz)

RB Size =1, RB Offset = 49

~ ~
9kHz ~ 2GHz 2GHz ~ 10GHz
Spectrum # T [ spectrum # =
Ref Level 25,00 dBm Made Auto Sweep Ref Level 25.00 dbm Mode Auto Swasp
SGL Count 1/1 SGL Count 1/1
(@1 May @1 Max
204 Mi[1] M 21.72 dBm . Mi[1] 35.83 dBm
1.732319 GHz 6.999440 GHz
10di 10 das
0 dan 0 dem
10 df -10 dBs
D1 -13.000 d&m L D1 -13.000 d8nr
20 -20 dBm
-30 dem -30 dBm
IE—
40d I |40 N —,
50 d <50 dBm
-5 o -60 dBm
70 de -70 dBm
start 9.0 kHz 4001 pts Stop 2.0 GHz Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | REBW | Frequency [ Powerabs |  avimit |
9.000 kHz 2.000 GHz 1.000 MHz 1.73232 GHz 21.72 dBm -200.00 da 2.000 GHz 10.000 GHz 1.000 MHz 6.99944 GHz -35.83 ddm -200.00 dB
Marker Peak List Marker Peak List
No X-value | ¥-walue | Ne | X-value | Y-value | No | X-value | ¥-value | _mNe | X-value | Y-value |
1 1.732319 GHz 21,720 cém 2 = 1 6.995440 GHz -35.826 dém z = =
~
10GHz ~ 20GHz
Spectrum L3
Ref Level 25.00 dBm Mode 4uto Sweep
SGL Count 1/1
(@1 May
20 Mi[1] 35.66 dBm)|
19.762760 GHz|
10di
0 de
10 d
D1 -13.000 dBr
-20 dey
-30 dem _,.\_,-1._
T—
50 di
50 di
-70 di
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | F | Powerabs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 19.76276 GHZ -35.66 dBm -200.00 d&
Marker Peak List
No | X-walue 1 Y-value | No | X-value 1 ¥-walue |
1 15.762760 GHz -35.663 dBm 2
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QPSK - High Freq (1745.0 MHz)

RB Size =1, RB Offset = 49

9kHz ~ 2GHz

2GHz ~ 10GHz

Spectrum #

= spectrum # il
Ref Level 25.00 dBm Mode Auto Sweep Ref Level 25.00 dom Mode Auto Sweep
SGL Count 1/1 SGL Count 1/1
@1 Max (@1 Max
204 m1[1] ¥ 21.59 dBm)| 20.d M1[1] 95.84 dBm)|
1.744819 GHz| 6.991940 GHz|
10 di 10 de:
odi 0 dBm
-10 df -10 d
D1 -13.000 dBn 10 01 -13.000 dBm
20 dB -20d
-30 dBm -30 dBy _.'*\
e
|:°”“' | o L~ I
s0d 50 de
s0d &0 d
-70 di <70 d
Start 9.0 kHz 4001 pts stop 2.0 GHz | | ([ Start 2.0 GHz 16001 pts Stop 10.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangelp | RBW | Frequency | Powerabs | Alimit | Range Low | RangeUp | RBW | Frequency Power Abs | aimit___|
9.000 kHz 2.000 GHz 1.000 MHz 1.74481 GHz 21.59 dBm -200.00 d& 2.000 GHz 10.000 GHz 1.000 MHz £6.99194 GHz -35.84 dém =200.00 d8
Marker Peak List Marker peak List
no_ | X-volue 1 Y-value | no | %-value | Y-value | No | x-value v-value [ na | X-value I Y-value |
1 1.744819 GHz 21.585 dBm z T 5.591540 Gz 35 640 dom 3

10GHz ~ 20GHz

=

Spectrum #

Ref Level 2500 dBm
SGL Count 1/1
(@1 Max

Mode 4uto Sweep

204 MI[1] ~35.72 dBm|
19.768760 GHz
10
o d
-10 d
D1 -13.000 die
-20 di
s et L
50
60
-70 dém’
Start 10.0 GHz 20001 pts Stop 20.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Power Abs | ALimit |
10.000 GHz 20.000 GHz 1.000 MHz 19.76876 GHz -35.72 dBm -200.00 dB
Marker Peak List
No | ¥-value ¥-value | no | X-value | ¥-value |
L 19.768760 GHz -35.720 dBm 2 - —
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1.12. Radiated Spurious Emission

1.12.1. Test Setup

Radio ahsorbing material  <pinlded Case Ground Plane

Spectrum

I
W= loooo

OOOC-I

1) The spectrum setting for scanning Radiated Emission below 1 GHz is RBW = 100 kHz, VBW = 300 kHz and
above 1 GHz is RBW = 1MHz, VBW = 3MHz. Detector mode is positive peak.

2) In the semi-anechoic chamber, setup as illustrated above the EUT placed on the Turn Table at 0.8m height for
below 1Ghz measurement and at 1.5m height for above 1GHz measurement, rotated the table around 360 degrees
to search the maximum radiation power and receiver antenna shall be rotated vertical and horizontal polarization
and moved height from 1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum
reading the maximum power value.

3) The substitution antenna is substituted for EUT at the same position and signals generator (S.G) export the CW
signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum radiation power. Record the power level of
maximum radiation power from spectrum. So, the measured substitution value = Ref level of S.G + TX cables
loss — Substituted Antenna Gain.

4) Final Radiated Spurious Emission = “Read Value” + Measured substitution value.

1.12.2. Test Limit

The power of any emission outside a licensee's frequency block shall be attenuated below the transmitter power (P)
in watts by at least 43 + 10 logio (P) dB. The emission limit equal to -13dBm.
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1.12.3. Radiated Spurious Emission - LTE Band 4 (1710-1755MHz)
SAC Transmitter Radiated Emission:
Model Number: H35XDT9PW8AN-H SIN: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) X-Plane
1715.000000 MHz (Low) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3430.0000 -13.0000 -52.8281 ** -51.6298 **
5131.7900 -13.0000 -53.2400 * -54.7700 *
6860.0000 -13.0000 -44.0263 ** -44.8552 **
8575.0000 -13.0000 -42.2953 ** -43.1498 **
10290.0000 -13.0000 -40.4934 ** -39.8301 **
12005.0000 -13.0000 -37.6441 ** -37.5897 **
13720.0000 -13.0000 -34.1695 ** -34.7716 **
15435.0000 -13.0000 -33.7349 ** -34.2170 **
17150.0000 -13.0000 -27.9139 ** -26.8573 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

iy [— ——— ——— —— —— —— —— —— —— Emission Equiv Pwr Into

-20 Ideal Dipole (dBm
T .30 __ || OVertical Measure
o Emission Equiv Pwr Into
S 401 _ — Ideal Dipole (dBm)
§ 50 4 = Failing Limit
c
2 -60 A
2
£ -70 4
w

-80

-90 A

-100 T T T T T T T T
3430 5131.79 6860 8575 10290 12005 13720 15435 17150
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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SAC Transmitter Radiated Emission:

Model Number: H35XDT9PWS8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) X-Plane
1732.500000 MHz (Mid) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3465.0000 -13.0000 -53.0486 ** -53.5619 **
5184.7400 -13.0000 -52.6900 * -54.4700 *
6930.0000 -13.0000 -45.1224 ** -45.3854 **
8662.5000 -13.0000 -42.3695 ** -42.4258 **
10395.0000 -13.0000 -40.3843 ** -41.2340 **
12127.5000 -13.0000 -35.7225 ** -36.2892 **
13860.0000 -13.0000 -34.4398 ** -34.1501 **
15592.5000 -13.0000 -34.8860 ** -34.6157 **
17325.0000 -13.0000 -27.3299 ** -28.7358 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured

-10 1 —— —— —— [ [ [ [ [ [ Emission Equiv Pwr Into

-20 - Ideal Dipole (dBm
T .30 __ || OVertical Measure
Q Emission Equiv Pwr Into
S 90 —— Ideal Dipole (dBm)
§ 50 = Failing Limit
c
2  -60 -
8
£ -70 4
w

-80 A

-90

-100 T T T T r r
3465 5184.74 6930 8662.5 10395 12127.5 13860 15592.5 17325
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176

IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) X-Plane
1750.000000 MHz (High) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3500.0000 -13.0000 -53.2305 ** -53.5978 **
5263.0900 -13.0000 -37.6800 * -44.8600 *
7000.0000 -13.0000 -43.5996 ** -43.7945 **
8750.0000 -13.0000 -41.7196 ** -42.9719 **
10500.0000 -13.0000 -39.2975 ** -40.5273 **
12250.0000 -13.0000 -36.5929 ** -35.6953 **
14000.0000 -13.0000 -32.0200 ** -34.7005 **
15750.0000 -13.0000 -35.0220 ** -34.3943 **
17500.0000 -13.0000 -27.1679 ** -25.8072 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Y-Plane
1715.000000 MHz (Low) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3430.0000 -13.0000 -53.2422 ** -53.0498 **
5132.3200 -13.0000 -53.6400 * -54.8600 *
6860.0000 -13.0000 -44.2739 ** -45.8069 **
8575.0000 -13.0000 -42.6944 ** -42.2771 **
10290.0000 -13.0000 -40.7690 ** -40.1596 **
12005.0000 -13.0000 -37.6568 ** -37.7152 **
13720.0000 -13.0000 -33.5379 ** -33.9230 **
15435.0000 -13.0000 -34.0371 ** -34.2830 **
17150.0000 -13.0000 -27.9698 ** -28.1700 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Y-Plane
1732.500000 MHz (Mid) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3465.0000 -13.0000 -52.8407 ** -53.2611 **
5184.2100 -13.0000 -51.4500 * -55.1000 *
6930.0000 -13.0000 -44.2899 ** -43.4260 **
8662.5000 -13.0000 -42.5569 ** -43.2694 **
10395.0000 -13.0000 -40.9152 ** -39.9556 **
12127.5000 -13.0000 -35.6836 ** -36.7663 **
13860.0000 -13.0000 -34.2829 ** -33.4619 **
15592.5000 -13.0000 -32.9894 ** -35.2486 **
17325.0000 -13.0000 -27.0262 ** -27.6578 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Y-Plane
1750.000000 MHz (High) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3500.0000 -13.0000 -53.0031 ** -53.3840 **
5263.0900 -13.0000 -40.9000 * -39.5200 *
7000.0000 -13.0000 -44.2136 ** -42.9584 **
8750.0000 -13.0000 -42.8029 ** -41.4178 **
10500.0000 -13.0000 -40.3445 ** -40.1713 **
12250.0000 -13.0000 -36.3960 ** -36.1016 **
14000.0000 -13.0000 -34.0371 ** -33.4563 **
15750.0000 -13.0000 -34.5352 ** -35.0554 **
17500.0000 -13.0000 -27.2776 ** -26.2869 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Thu, 28 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |

Page 72 of 76



Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Z-Plane
1715.000000 MHz (Low) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3430.0000 -13.0000 -52.3564 ** -53.2198 **
5131.7900 -13.0000 -52.4200 * -54.8100 *
6860.0000 -13.0000 -45.3934 ** -44.9212 **
8575.0000 -13.0000 -41.7082 ** -43.1419 **
10290.0000 -13.0000 -39.8215 ** -40.4598 **
12005.0000 -13.0000 -36.9175 ** -37.2057 **
13720.0000 -13.0000 -34.3764 ** -34.7488 **
15435.0000 -13.0000 -32.6218 ** -33.0697 **
17150.0000 -13.0000 -27.4149 ** -27.5826 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Fri, 29 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Z-Plane
1732.500000 MHz (Mid) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MH?z) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3465.0000 -13.0000 -52.7169 ** -53.1148 **
5184.7400 -13.0000 -52.1900 * -53.0800 *
6930.0000 -13.0000 -44.6084 ** -45.0953 **
8662.5000 -13.0000 -42.1843 ** -41.3470 **
10395.0000 -13.0000 -40.7029 ** -40.4223 **
12127.5000 -13.0000 -35.4858 ** -35.5388 **
13860.0000 -13.0000 -34.5348 ** -34.8436 **
15592.5000 -13.0000 -33.7229 ** -35.3426 **
17325.0000 -13.0000 -28.0891 ** -27.4462 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Fri, 29 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

SAC Transmitter Radiated Emission:

Model Number: H35XDT9PW8AN-H S/N: 022TAB0346 SR: 40793-EMC-00071
Battery Part No: PMNN4818A Accy Part No: AN000452A01
Test Mode: TX LTE (Band 4) Z-Plane
1750.000000 MHz (High) Bandwidth 10MHz 0.252 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Vertical Measured Emission Equiv
(MHz) Equiv Pwr Into Ideal Dipole (dBm) Pwr Into ideal Dipole (dBm)
3500.0000 -13.0000 -53.1341 ** -53.3880 **
5263.6200 -13.0000 -42.7900 * -38.8600 *
7000.0000 -13.0000 -43.3989 ** -44.1627 **
8750.0000 -13.0000 -42.6187 ** -42.4216 **
10500.0000 -13.0000 -38.5352 ** -39.8479 **
12250.0000 -13.0000 -35.6092 ** -36.8399 **
14000.0000 -13.0000 -33.7523 ** -33.5229 **
15750.0000 -13.0000 -35.0924 ** -35.7360 **
17500.0000 -13.0000 -27.3212 ** -26.9143 **
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The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Rezza & Fuad Fri, 29 Mar, 2024

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 69.3
System MU: 4.03 dB

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number : FCD-0087 Report ID: 40793-RF-00025
Report Template Revision Number : Rev. F FCC ID: AZ489FT7176
IC: 109U-89FT7176

1.13. Equivalent Isotropically Radiated Power (EIRP)

1.13.1. Test Setup

Radio ahsorbing material  <pinlded Case Ground Plane

Spectrum

I
A=l loooo

OOOC-I

1) The spectrum setting for scanning Radiated Emission below 1 GHz is RBW = 100 kHz, VBW = 300 kHz and
above 1 GHz is RBW = 1MHz, VBW = 3MHz. Detector mode is RMS.

2) In the semi-anechoic chamber, setup as illustrated above the EUT placed on the Turn Table at 0.8m height for
below 1Ghz measurement and at 1.5m height for above 1GHz measurement, rotated the table around 360 degrees
to search the maximum radiation power and receiver antenna shall be rotated vertical and horizontal polarization
and moved height from 1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum
reading the maximum power value.

3) The substitution antenna is substituted for EUT at the same position and signals generator (S.G) export the CW
signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum radiation power. Record the power level of
maximum radiation power from spectrum. So, the measured substitution value = Ref level of S.G + TX cables
loss — Substituted Antenna Gain.

4) EIRP =“Read Value” + Measured substitution value.

1.13.2. Test Limit

Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile and portable
stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.

1.13.3. Equivalent Isotropically Radiated Power (EIRP) - LTE Band 4 (1710-
1755MHz)

Refer to 1.6.4 / Not Performed.

--End of Test Report--
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